

Report No. : CH:TX:8420048842

DATE : 11/09/2017



KOL - 5296

**INDIANA LEATHERS**  
32, DILKHUSA STREET  
Kolkata-700017

IN  
**CONTACT PERSON : MR.WASIM AKRAM**

**THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :**

**SAMPLE DESCRIPTION** LEATHER  
COW LEATHER  
**COLOUR** YELLOW

**PHOTO APPENDIX.**



**SAMPLE RECD ON** 07/09/2017 **TESTING PERIOD :** 07/09/2017 - 11/09/2017

**Summary of Test Results/Conclusion**

| Test Method / Standard | Clause/Test Name                                  | Status / Performance Level |
|------------------------|---|----------------------------|
| BS EN 388:2016         | <b>Protective Gloves against mechanical risks</b> |                            |
|                        | Clause 6.1- Abrasion Resistance                   | Performance level 3        |

Per pro SGS India Private Ltd.

**K. PACHAIYAPPAN**  
**ASST. MANAGER**

Email your Test Report Related Enquiries at [Feedback.SLT@sgs.com](mailto:Feedback.SLT@sgs.com)

**TEST REPORT**

**Report No. : CH:TX:8420048842**

**DATE : 11/09/2017**



KOL - 5296

## RESULTS

**BS EN 388 : 2016 Protective Gloves against mechanical risks**

| Clause | Test Name   | Result   | Performance level |  |
|--------|---|--|-------------------|--|
| 6.1    | Abrasion resistance<br><br>Protection part : Palm | Sample #   | Level - 3         |  |
|        |   | 1  |                   | Break Through Between /(Rubs)<br>2000-8000 |
|        |   | 2  |                   | 2000-8000                                  |
|        |   | 3  |                   | 2000-8000                                  |
|        |   | 4  |                   | 2000-8000                                  |
|        |   | Observation : Break through occurred before 8000 rubs. |                   |  |

**Requirement as per BS EN 388:2016**

**Table - 1**

| Clause/Test Name                                    | Level 1 | Level 2 | Level 3 | Level 4 | Level 5 |
|---|---------|---------|---------|---------|---------|
| <b>6.1 Abrasion resistance<br/>(Number of rubs)</b> | 100     | 500     | 2000    | 8000    | -       |

\*\*\*\*\* End of Report\*\*\*\*\*